Page 1 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

42 inch Deck Assembly

Z42 (1999)

P

\“xw ,,,,, L ™

it
A g [ =
A Ao
g N (N ! M~ ~
\ ' 5 © o " AHM ,,.W”uuvv/,/ ,ﬁ T ///,..\\3
\\ \ m‘ AN //N/, \“ Vs
\\\ e \\ / N V \,mt/
4 3 N 3
1/ . / o
\\\ » d : 0 :
/ 9 pomEN 2 ,ﬂ
, C \
| \ — \
\ﬂAJ , (%) \ \\RLDM!HKMNJ, Mmu ‘
i a_ "y C 5 :
R N e 8 [
\"/ o S AL e N\ A ) &
N\ o, A e N\ \ ]/
A\Y \ I AN w0, N/
/WV // N S -\‘ 2N e
) T M < v\ ) TEER
\ ?Ti ) nuwrﬂ m M
A W . /L\ |TI - \N - - - |ﬂ. .HVJ.AQ
P y .! L.mul. Foa | \\
\ m o h e \ = Wlﬁl\ (B \\
Ny “/ / \ Q\
SR
N / . /
W10 ¥
/,/
Q) —— > s..v/”...\ml. -

©
mmw N/ / [le) [42]

; mi‘ \ ~ \ f
/ / \\ -3 VTR S O Y
7\ &(\ \\ A\m NIA( Mu Amw In mrmvmmux Mm‘
= f v f w_x\ Z _..@mw@@ﬂm V

)
R o :
<t

S \ )
/ pl \ .y
- \\ 0 “Rv ‘\ \ \ \ " / l
[aY] o) / / "
& [ o 4 iof ﬁw -
(o] <t <t I <t / ///nU,
‘a. :
an <
.ug <t
_.D
_./. ¥y

~3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)

42 inch Deck Assembly

Page 2 of 55

Ref#  Part Number Qty S/P/F  Description
1 732-0556 1 S  Extension Spring .94 OD x 7.57 Lg
2  710-0597 1 /P Hex Cap Screw 1/4-20 x 1.0
3  712-3006 1 /P Hex Nut 1/4-20
4  703-2559 1 Stop Bracket
5 703-2945 1 LH Pulley Cover
6  712-3004A 1 /P Flange Lock Nut 5/16-18
7  603-0580 1 Engage Rod Ass'y
8  737-3000 1 S  Grease Fitting 3/16
9 710-1336 1 S  Spindle Bolt 3/4-16 x 4.25
10  756-3089 1 Pulley 4.0 Dia
11  738-0213 1 /P Shoulder Screw .498 x 1.45 Lg
12 732-0851A 1 /P Extension Spring .75 OD x 8.63 Lg
13 618-3129 1 S  Deck Spindle Ass'y
14  736-0192 1 S  Flat Washer .531 OD x .93 OD
15 736-0160 1 S  Flat Washer .536 ID x .930 OD
16 715-3003 1 /P Spirol Pin
17  747-3013 1 /P Support Mower Pin
18  732-0802 1 Compression Spring .63 OD x 6.3 Lg
19 750-0151 1 S  Spacer .550 1D x .750 OD
20 603-0316 1 Deck Ass'y
21  711-3358 1 Deck Roller Pin
22  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
23  703-3237 1 /P RH Pulley Cover
24  731-3005 1 /P Roller
25 711-3314 1 S Roller Pin
26 736-0270 1 /P Bell Washer .265 OD x .75 ID
27  710-0751 1 /P Hex Cap Screw 1/4-20 x .620
28  754-3092 1 S V-Belt
29  711-0792 1 S  Hinge Pin .25 Dia. x 6.75 Lg
30 703-1693 1 S  Hinge Mounting Bracket
31 726-0106 1 S  Speed Cap Nut
32 732-0602 1 S  Torsion Spring
33 731-1032 1 S  Deflector Ass'y Chute
34 712-0431 1 S  Flange Lock Nut 3/8-16
35 736-0258 1 /P Flat Washer .385 OD x 1.0 OD
35 710-3151A 1 /P BOLT-HEX 5/8-18X4
36 756-0627 1 S  FlatIdler Pulley 3.5 OD
37  736-0290 1 /P Flat Washer 5/8 ID x 1.0 OD
38  741-0524 1 S Bearing .6251D x 1.574 OD
39 716-3020 1 S SnapRing
40  756-3103 1 Pulley
41  754-3091 1 S V-Belt
42  712-0239 1 S  Lock Nut 1/2-20
43  736-0179 1 S  Flat Washer 1/2 ID x 1.25 OD
44  736-0188 1 /P Flat Washer .76 ID x 1.49 OD
45  750-0656 1 /P Spacer .50 OD x .75 ID
46  741-0338 1 /P Flange Bearing 3/4 ID x .52 Lg
47  732-0850 1 S  Extension Spring 1.0 OD x 6.140 Lg
48  736-0100 1 /P Flat Washer .531 ID x 1.25 OD
49  603-0584 1 S  Deck Plate Ass'y
50 736-0187 1 /P Flat Washer .64 ID x 1.24 OD
51  710-3037 1 Hex Cap Screw 3/8-16 x 1.75
52  738-0988

WWW., my‘mowerfmﬂ% Sesepy 875 Diax 245



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 3 of 55
42 inch Deck Assembly
Ref#  Part Number Qty S/P/F  Description
53 703-3147 1 S Idler Pivot Arm
54  750-3164 1 Spacer .6351D x 2.0 Lg
55  603-0581 1 Pivot Arm Pulley Ass'y
56  714-0115 1 S  Cotter Pin
57  710-1260A 1 /P Hex Washer Screw 5/16-18 x .75
58 710-3178 1 /P Carriage Bolt 3/8-16 x .75
59  759-3830 1 Blade
60  748-3065 1 S  Deck Spindle Spacer
61 712-3078 1 /P Hex Flange Nut 3/4-16

WWW.mymowerparts.com



Page 4 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

r)

\A\-.,,nﬂ””/ (o))
AN SRARSh
NN T
._,_,V A _ ,,w ﬂm_
e | e
© ) ===,
,A\ 4 .‘ m 257/ 7 \.L_“_ m
/ \ “\ f.” _“‘ mwum“ m‘“m ‘\ - () /
| \Y
N Llorsirmadt
f (o] w

A

wprem-

Air Intake And Filter

Z42 (1999)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 5 of 55
Air Intake And Filter
Ref#  Part Number Qty S/P/F  Description
1 KH-12-743-04 1 S  Kit, Air Cleaner (Includes 2-11)
2 KH-25-341-03 1 /P Knob, Air Cleaner Cover
3 KH-12-096-24 1 S  Cover, Air Cleaner
4 KH-12-083-08 1 S Element, Precleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-12-083-05 1 S  Element, Air Cleaner (Includes 7)
7 KH-12-032-10 1 Seal
8 KH-12-094-05 1 Base, Air Cleaner (Includes 9-10)
9 KH-12-072-05 1 Stud, M6 x 1.0 X 66
10 KH-12-086-01 1 Screw, #1 Hi-Lo Thread Forming
11 KH-12-041-02 1 /P Gasket, Air Cleaner

WWW.mymowerparts.com



Page 6 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Battery, Electrical Components And Switches

Z42 (1999)

N \\%“ PSR
@ ruwmﬁm\ \ N\

~~ \i.ig\ \“ \\ e V \ ay
<7\ M fes)) /0

Anuu

S ” .m\g 0 \ / %
van\ \ _ /Nm\\ \Am \_WMUWW\\\I w
/

YL

lIIIIIII.'V Q v.W/S// ~e V o’ \.\HRJI
” ° \ /S s / = o ﬂ ‘ s
S »me %M,ﬂ_ N _.\M\‘H‘“.“m‘m“\wxw
/u“ﬂ_ ‘ N umn_ 1\ ’ _m.m
4’ &y |
o A v \ wk .Hu “nﬂ.-_ \

<SP g0 A D,
N A e Ve, S S N
//JA\(,“\ - 5\\ An..\ _uﬁmmm . r /g.pw“nmuur) -Aw.vw / //!// R.Amwwfﬂur. \v
_._._mwmmm-m W}. I3\ A\N\ Y
P\ y N
0 r...um :M N
\ﬁ — m Mrlxm.. o 2 ~ @

”, .,mm
Pl \\ mw/MfI! <

.mm. ﬂw,.,, /
NP
=

T

T - \

’ \\\//

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Battery, Electrical Components And Switches

Page 7 of 55

Ref#  Part Number Qty S/P/F  Description
1 629-3033 1 Wire Harness, Main
2 629-3037 1 Wire Harness, Engine (Inc. 30)
3  629-3039 1 Battery Cable, Red (Inc. 37)
4  629-3040 1 Battery Cable, Red (Inc. 33)
5 629-3041 1 Battery Cable, Black (Inc. 25)
6  759-3476A 1 S  Key, Ignition (Set of 2)
7  703-2809 1 S  Bracket, Indicator Bulb Mtg.
8 703-2836 1 Bracket, Headlight Mtg.
9 703-3149 1 S  Strip, Battery Retainer
10 710-0134 1 /P Bolt, Carriage, 1/4-20 x .62
11  710-0425 1 /P Screw, Machine, #10-24 x 5/8
13  710-0751 1 /P Screw, Hex Cap, 1/4-20 x .62 GR5
14  710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5
15 712-0161 1 /P Nut, Hex Insert Lock, #10-24
16  712-0271 1 /P Nut, Hex Sems, 1/4-20
17  712-0291 1 S Nut, Hex Center Lock, 1/4-20
18  712-0397 1 S Nut, Nylon Wing, 1/4-20
20 712-3010 1 S Nut, Hex, 5/16-18
21  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
22  712-3071 1 S  Nut, Hex Sems, #10-32
23  723-0455 1 Foam Protector, Indicator Light
24  725-0157 1 /P Cable Tie
25  725-0340 1 Cover, Battery Terminal - Black
26  725-1722 1 S Battery
27  725-1346 1 S Nut, Ignition Switch, 5/8-32
28  725-1347 1 /P Cap, Ignition Switch
29  725-1365 1 S  Bulb, Indicator
30 725-1656 1 Fuse, Mini, 20Amp
31 725-1718 1 S Relay
32 725-3001 1 S  Solenoid Switch
33  725-3007A 1 /P Cover, Battery Terminal - Red
34  725-3163 1 S Switch, Ignition
35  725-3164A 1 S  Switch, Plunger Safety
36  725-3233 1 S  Switch, PTO
37  725-3237 1 Cover, Terminal - Red
38  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
39 725-3251 1 S  Sensor, Voltage
40  725-3253 1 S  Switch, Seat
41  726-0349 1 S Retainer, Ratcheet
42  731-3184 1 Bezel, Headlight
43  731-3233 1 Tray, Battery
44  732-0816 1 Spring, Switch Mounting
45  736-0119 1 S  Washer, Lock, 5/16
46  736-0270 1 /P Washer, Bell, .265 x .75 x .062
47 736-3006 1 /P Washer, Int./Ext. Lock, 1/4 ID
49  747-3347 1 Rod, Battery Retainer
50 783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



Page 8 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)

<t

\
//
,s_.,\n.._r/
72N
77 N\
/1 //2'
|
| \w\ v
\
\\\x
N /4
/ / /umuw“ - s m
o \\ \ \
, !\\ ? - // // m
AN\ 3
v/ ,v,ﬂz/ —TS S
7 N b 2
B,
\ \\_h\ / /_ N \”o M
L
\NV s v ;
,///// /. / \\ / uu.u,;/uﬂ/,/ W
\ \N\. W// fl||ll_u|,,,///
\ . NE—— -HM/ (@)
~ \
- 0\ =
// \._V . Y >
/, \\\ / \\ / m
“\ ; / / ..\\ -
\\ / \\
v e
\\\\_ﬂu \ .A ~ .,/
% - W N
% A_ v i
£ ’ /7
@®© / \...|l\\||.\
m \..\ /
- /A
& R . ST/ Z
> N AN NLL oD\
= oL s\ / o B
[%2) ....‘7 A \ VIv / mmw mw
= "N\ Y/, / %\
Q @ \ N\ e Y N
T \o__ g3’ // /
2 N
B -
m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)

Blower Housing And Baffles

Page 9 of 55

Ref#  Part Number Qty S/P/F  Description

1 KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
2 KH-12-096-33 1 Cover, Starter
3  KH-12-027-36 1 Housing, Blower
4  KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
5 KH-12-314-10 1 Guard, Grass Screen
6 KH-12-063-05 1 Baffle, Intake Side
7 KH-12-063-08 1 /P Baffle, Cylinder Head
8 KH-12-313-03 1 Grommet, Spark Plug Lead
9 KH-12-063-01 1 S  Baffle, Cylinder

10 KH-12-146-07 1 /P Plate, Blower Housing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 55

Body Cover Panels

742 (1999)

(@] (2]
N 1 o
/,,, / S
o Jvmmmw \ \ 1
\ gz I~ \ \
\ \memw N \uw.\M N /_ \
n_w / Amm““mw W\,T\\ .mw ﬂwmm /mmw_ ///
I 4 \\ ‘
« n ymi >t B <
// W ? \ - N ..-I.M \\\\ v.\
N ! m \ m“..“..m\/ mmmij 5 ¢
o S SNER vz
A \ )
Y ?_ “ o A )
N2 \ﬁw Mm &W _“‘NLV 7

» %%

Mm/m 4
NN
i AR
Amwm uA’mwmmv D)4 V, o M\Ar\ . 0
ARG
P vh\w r (82 \ p / o 1
/ \
\ “““W | < \\ ,/.
g | AN
\, ~ -
‘ \
\\ 0/ //V ///,
L ot _ /—ﬂ \ \VAN/,\“
T W/
/¢ i/ /V(\ /vx\\\
A
{ ||/4 \ 1,
RN
A SN
" N\ \2 W
o« // /.?u ,
e // ///xr/ .
MNT\\ A\/ s /// ﬂﬂ
K = AN
A““““uun
\
AP //
.n.m"-fnnl!ﬁ., = /,
AR )
\\ A-.IMVV
[ (24 ) o
< ™
o7

1./A\,vv®

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Body Cover Panels

Page 11 of 55

Ref#  Part Number Qty S/P/F  Description
1 731-3263 1 S  Control Handle
2 710-0451 1 /P Carriage Bolt 5/16-18 x .75
3  712-3004A 1 /P Flange Lock Nut 5/16-18
4  731-3185 1 Control Bellow
5 735-0251 1 Foot Pad
6 703-2807B 1 S  Foot Pad Mounting Bracket
7  712-0431 1 S  Flange Lock Nut 3/8-16
8 710-3168 1 /P Carriage Bolt 3/8-16
9  749-3081 1 Cruise Control Tube
10 731-3128A 1 /P Lens
11  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
12 703-2648 1 Bellow Retainer Bracket
13  710-0276 1 /P Carriage Screw 5/16-18 x 1.0
14  703-3288 1 S  Control Tube Mounting Bracket
15  712-3004A 1 /P Flange Lock Nut 5/16-18
16  731-3264 1 Seatbase Cover
17  720-0241 1 S  Wingnut Knob Assembly 5/16-18
18 738-0754 1 Shoulder Screw
19 731-3284 1 Console
20 726-0289 1 Plug
21  738-3163A 1 /P Shoulder Screw 3/8-16 x .75
22  731-3286 1 Body
23  736-3039 1 S  Flat Washer .406 ID x 1.5 OD
24  603-0578 1 Body Plate Assembly
25  703-1345A 1 S Key
26  703-2928 1 Body Hinge
27  710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
28  738-0296 1 S  Shoulder Screw
29  736-0226 1 S  Flat Washer .474 ID x .879 OD
30 712-0185 1 U-Type Nut 1/4-20
31 710-3015 1 /P Hex Cap Screw 1/4-20 x .75
32  747-3303 1 Support Rod
33  732-0830 1 S Clip
34  726-3047 1 S  Push Nut
35 720-0302 1 Lever Knob
36  731-3195A 1 Control Panel Cover - LH
37 603-0424 1 S  Control Panel Assembly - LH
38 723-3042 1 /P Snap Bushing
39 712-0453 1 Retainer Nut 1/4-20
40 726-0106 1 S  Cap Nut
41  703-3078 1 S Latch Mounting Plate
42  731-3187 1 Rear Body
43  603-0643 1 Clip Spring Bracket Assembly
44  712-3027 1 S  Lock Nut 1/4-20
45  749-3082 1 S  Engine Tube Support
46  710-3180 1 /P Hex Cap Screw 5/16-18 x 1.75
47  750-3200 1 Spacer
48  710-3078 1 Hex Cap Screw 5/16-18 x 1.0
49  710-0946 1 /P Screw 1/4-20 x .625
50 731-3196 1 S Cover Panel - RH
51  725-3233 1 S  Electric Switch PTO
52  603-0425 1 Control Panel Assembly - RH
53  735-0259

WWW.mymower perrtseom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 12 of 55
Body Cover Panels

Ref#  Part Number Qty S/P/F  Description

735-0260 1 Floor Pad RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 55

Z42 (1999)

=
(57 e

T o VI\/I;d////‘\
W7 =3 ml[.ﬂh’//

o R e e\ e 1

Sl

Assembly (L.H. Shown)

ission

Complete Transm

I 74

.ila\\A R mwwuummwwu\amm uwmmmw \;

RIIAHH”HHHH/K

N S =,

2T ,L

=

e e \

\ &

/

rd
v
y 4
™~
FAN
-
~
ey
|

V|
|
g
ey
——
///1"
I
1
] |

SR = 3 |

.._J £ mNh

rAwn\.

A=\ N

)\
- ”, _m..‘ml.JNHW/

,
> P

%/

ﬂ & NNG)
MWH& , /A /ﬂnmn\“
!
s
@mwmm”, s

=1 N WW\
=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 14 of 55
Complete Transmission Assembly (L.H. Shown)
Ref#  Part Number Qty S/P/F  Description
1 618-3110A 1 S  Drive Ass'y Complete
2  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
3 715-0136 1 S  Spirol Pin 3/16 x 1.25
4  717-3396 1 S  Spur Gear 14T
5 717-3455 1 S  Hydro Transmission
6  718-3053 1 Parking Brake Lever
7  721-0343 1 O-Ring 2.0 Dia.
8 727-3125 1 S  Cap Nut 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 15 of 55

Crankcase And Crankshaft

Z42 (1999)

w

-
— .m‘_ iy,

A CIPOY m )
I | ( ] /l*
‘V.l .,rrtimmmu

Ve = 9]

e
s aﬂm)//‘ Aam
AL:..L v v

nu_ -ﬂ 7 m\n‘m\VL

\‘ L |||||||\

&
\\ ..a__.mmuw
)..Aﬂ - .
L m_b'!.\} __v m »
v ~~.__..._z

/
[#2)
ANN—== -
1 N \y vm“““mm» W
< w. \ ..AA m v “v ,\.\;a\n. - /
. “ ZEXE
ot
o y
n e \N s,
@ A [o2] e P o
,...ﬁlﬂy/// - T A mm“\
// LS4 Yy . A nv \,,
NV _
“/ \ [4Y]
// ““
oy J _”
— —Hu e y
!
\\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 16 of 55
Crankcase And Crankshaft
Ref#  Part Number Qty S/P/F  Description
KH-41535 1 Engine, Complete Short Block
KH-12-522-18 1 SHORT BLOCK
1 KH-12-032-03 1 /P Seal, Crankshatft Oll
2 1 Cylinder Block (Use: Shortblock)
3  KH-12-445-02 1 Strap, Lifting
4  KH-M-0839025 1 Screw, Hex Flange, M8 x 1.25 x 25
5 KH-12-380-17 1 S  Dowal, Locating
6 KH-12-755-49 1 Camshaft Kit (Includes 7-8)
7 KH-12-089-18 1 S  Spring, Actuating
8 KH-12-422-09 1 S Shim, Crankshatft, .032 (Red)
KH-12-422-13 1 S  Shim, Crankshaft, .040 (Black)
KH-12-422-07 1 S Shim, Crankshatft, .028 (White)
KH-12-422-08 1 S  Shim, Crankshatft, .030 (Blue)
KH-12-422-10 1 S Shim, Crankshatft, .034 (Yellow)
KH-12-422-11 1 S  Shim, Crankshatft, .036 (Green)
9  KH-12-144-27 1 /P Shaft, Balance
10 KH-12-874-07 1 Piston, w/Ring Set, Std (Incl. 11-12)
KH-12-874-08 1 Piston, w/Ring Set, .010 Over
KH-12-874-09 1 Piston, w/Ring Set, .020 Over
11 KH-12-018-02 1 Retainer, Piston Pin
12 KH-12-108-07 1 S Ring Set, Std.
KH-12-108-08 1 Ring Set, .010 Over
KH-12-108-09 1 Ring Set, .020 Over
13  KH-12-067-05 1 /P Rod Ass'y, Connecting, Std.
KH-12-067-06 1 /P Rod Ass'y, Connecting, .010 Under
14  KH-12-380-01 1 /P Pin, Governor Regulating
15 KH-12-043-05 1 /P Gear Ass'y, Governor
16 KH-M-631005 1 /P Washer, Plain 6mm
17  KH-12-144-02 1 Shaft, Governor Gear
18 KH-52-139-09 1 S  Plug, Cup
19 KH-12-755-64 1 /P Cross Shaft Kit, Governor (Incl. 23)
20 KH-X-25-102 1 S Washer, Plain 1/4
21  KH-12-032-01 1 Seal, Governor Cross Shaft
22 KH-M-631015 1 /P Washer, Plain 6mm
23  KH-12-154-05 1 Clip, Hitch Pin
24  KH-12-139-01 1 Plug, Cup
25  KH-12-014-30 1 Crankshaft (Includes 24)
KH-12-755-82 1 S  Gasket Set

WWW.mymowerparts.com



Page 17 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Cylinder Head, Valves And Breather

Z42 (1999)

ah_. \\_ (&=

.Illllllll\\

e ¥

e |

\n:lllwv

/

5 N &) o

vt ||m /“ 1( \ )7

\“‘MWWJ\\ \‘WHVI& /v ) \\ 4 4
TTR— \

/ e .mL.‘....

7\
s \M\Awmmy—
lﬂﬂl\w \\\
A w.
m _m. ,v

(o] I\Ill\t‘/\.-
o
\ o
y/
\nw
\ [Te]

—

T e

o™J
o™

—

[

\--I.\
\ e

\ m_.“v
G
S/ , (o]
- \ / I - i
VI A

v

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Cylinder Head, Valves And Breather

Page 18 of 55

Ref#  Part Number Qty S/P/F  Description

1 KH-12-351-02 1 S Lifter, Valve

2 KH-12-755-81 1 /P Kit, Cylinder Head

3  KH-12-411-01 1 S Rod, Push

4  KH-12-041-10 1 Gasket, Cylinder Head

5 KH-12-017-01 1 Valve, Intake, Std.

KH-12-017-02 1 Valve, intake, .010 over
6 KH-12-016-01 1 Valve, Exhaust, Std.
KH-12-016-02 1 Valve, Exhaust, .010 over

7 KH-12-318-19 1 /P Head, Cylinder

8 KH-12-468-05 1 Washer, Plain 13/32

9 KH-12-112-13 1 Spacer, Head Bolt Exhaust Port
10 KH-12-086-15 1 S Screw, Hex Flange, M10 x 1.5 x 81
11 KH-12-089-01 1 S  Spring, Valve
12 KH-12-173-01 1 /P Cap, Valve Spring
13  KH-12-755-03 1 /P Kit, Retainer
14  KH-X-426-9 1 S Clamp, Hose
15 KH-12-326-03 1 /P Hose, Breather
16 KH-M-0645020 1 S  Screw, Hex Flange, M6 x 1.0 x 20
17 KH-12-096-07 1 S  Cover, Valve w/Nipple
18 KH-24-032-05 1 S  Seal, Valve Stem
19 KH-M-0640034 1 /P Screw, Hex Flange, M6 x 1.0 x 34
20 KH-12-599-03 1 Pivot, Rocker Arm
21  KH-25-186-01 1 /P Arm, Rocker
22  KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
23  KH-12-018-01 1 S Retainer, Breather Reed

1

24  KH-12-402-02

Reed, Breather

WWW.mymowerparts.com



Page 19 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Drive Controls And Support Tower

Z42 (1999)

mm/ Mﬂ! IIIIIIIIII Mm.
© \ Q
S 3, < \
o “\ \ m_‘ m\\ ........ -
- \ i\
TR / Yo me A @
/ \ ‘\\ SN // p
0\ // \ // ,mm\nw \_m /”
N\ (m/_ XN o N
\ / W\\\wq\a\ ] i!:!.ivy»,
\ ¥ e N B
“u 1/ ﬂmmv m
@ TN\ 9 W o
e N\ 4 O
& _3“,/ wr___u.\uu\ \ \ S
M\ ,.anﬂmxﬂu\ S R L +
an = / \ _.,'mwmw - i ) nw-v
2R\ yeisCs “m N S
W\ \ = v
N\ vk . ol
o \ 57 ~ =" /)
[ < T
wnw v ot 2y </ )
ﬂm “ WH x \\ o & ) / W
Am_“ ! N \\ . A N\ / Q
: . /
| & /,,, \ . m /y&mew W,,”/ S
1) AV - L /// y m\ /ﬁ/.mmw n y
,.ﬂ.nu.uu. BN £ ,:mu m_ =
\\ W
Pa
567
X7 ds
- D
% % A Wm Sl
N ...y,ﬁ?



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)

Drive Controls And Support Tower

Page 20 of 55

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y Upper LH
2 603-0341 1 S  Bellcrank Ass'y Upper RH
3 603-0342 1 S  Bellcrank Ass'y Lower LH
4  603-0343 1 S  Bellcrank Ass'y Lower RH
5 603-0364 1 S  Support Ass'y Tower
6 603-0410 1 Rod Ass'y Control RH
7 603-0411 1 Rod Ass'y Control LH
8 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
9  710-3005 1 /P Hex Cap Screw 3/8-16 x 1.25
10 710-3178 1 /P Carriage Bolt 3/8-16 x .75
11 711-1111 1 Control Shatft
12 711-1124 1 Pin
13 712-0312 1 S  HexJam Nut LH 3/8-24
14  712-0365 1 Hex Center Lock Nut
15 712-0431 1 S  Hex Flange Lock Nut 3/8-16
16 712-0453 1 Retainer 1/4-20
17  712-0711 1 /P Hex Jam Nut 3/8-24
18 712-3001 1 S  HexJam Nut 3/8-24
19  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
20 714-0104 1 S  Cotter Pin
21  723-0420 1 S  Spherical Rod End RH 3/8-24
22 723-0421 1 S  Spherical Rod End LH 3/8-24
23  727-3113 1 Damper Cylinder
24  732-3084 1 Spring Compression
25 736-0169 1 S  Lock Washer 3/8
26 736-0539 1 Thrust Washer .625 ID x 1.12 OD
27  736-3004 1 S  Flat Washer.406 ID x .875 OD
28  737-0280 1 S  Grease Fitting
29  737-3072 1 Grease Fitting w/Tube
30 737-3073 1 Adapter 1/4-20
31 738-0296 1 S  Shoulder Bolt .437 Dia. x .268
32  738-3153 1 Shoulder Bolt
33  741-3063 1 Sleeve Bearing
34  747-3281 1 Control Rod LH 31-5/8
35 747-3282 1 Control Rod RH 35-3/8
36  736-0300 1 S  Flat Washer .406 ID x .87 OD

WWW.mymowerparts.com



Page 21 of 55

-
—

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Drive Wheel

N
\
3
b - My

‘ \\ J——— - JI!l!

T
\““\1 R ™
! _ =y
. ' ﬂ

Ry
\nn..x...rrnuuu,_u

-

K
N N
N )
AN
” i

2 i,

gy

e o

"
g S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 22 of 55
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
7  634-3031 1 Rim Ass'y 8.0 x 4.85
8  734-0255 1 S  Tubeless Air Valve
9 734-3118 1 Tire 20.0x 7.0 x 8.0

WWW.mymowerparts.com



Page 23 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Electric Starter

‘@Hw
e N N AN —
U0 o ¢ §5) 00 @) A )
i m{ \“\ i il emmmmm
o o
<

N +'0)

WWW.mymowerparts.com

W aumSLY,

i
M

3 §

X
i
7



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Electric Starter

Page 24 of 55

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0839070 1 S  Screw, Hex Flange, M8 x 1.25 x 70
2 KH-12-098-13 1 Starter Assembly (Includes 3-8)
3  KH-12-755-53 1 /P Kit, Drive
4  KH-12-227-05 1 S Cap, End
5 KH-45-170-03 1 Armature
6 KH-12-086-25 1 Screw, Hex Flange, 1/4 - 20 x 4-5/8
7 KH-12-227-11 1 Commutator, End Cap
8  KH-82-755-28 1 /P Kit, Brush and Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 55

Z42 (1999)
Engine Controls

[Sp T
—~—®
1% .
¢
& o)
o)

e

o Ve

) w © e
i .
XA /
P>

,
[~
.,

/ o]
/l w0 ‘mnm_u .Amm%mgru.\“\...y / \
/ (

//7e |
”” Lv4] \““HHWA.'..MWW_ \ /

.i
D) e =)
[ . o

e
N S—r 4
R =l

WWW.mymowerparts.com

N R -
= @pa- —



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Engine Controls

Page 26 of 55

Ref#  Part Number Qty S/P/F  Description
1 KH-12-079-07 1 Linkage, Choke
2 KH-12-237-01 1 Clamp, Cable
3  KH-M-0664020 1 Screw, Lobed Socket, M6 x 1.0 x 20
4  KH-M-0545016 1 S  Screw, Hex Flange, M5 x 0.8 x 16
5 KH-12-536-02 1 Control Assembly, Speed (Inc. 6-7)
6 KH-M-0401030 1 S  Screw, Hex Cap, M4 x 0.7 x 30
7  KH-M-0446030 1 S Nut, Hex, M4 x 0.7
8 KH-52-089-07 1 Spring, Governor
9 KH-12-755-83 1 Kit, Governor Lever (Includes 10-12)
10 KH-12-100-07 1 Nut, Hex Flange
11  KH-52-211-04 1 Bolt, Round Head
12 KH-12-090-26 1 S Lever, Governor
13 KH-12-079-01 1 Linkage, Throttle
14  KH-25-158-08 1 /P Bushing, Linkage Retaining
15 KH-25-158-11 1 /P Bushing, Linkage Retaining

WWW.mymowerparts.com



Page 27 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting Muffler, Controls And PTO Clutch

Z42 (1999)

']
™
\
o
[aY}
Y\
\
\
y
8- ).
///// /V \A\-, ,Mh- \
(=0 'S " 4 SNy i .
i /////t...h_m —\%\ ki * e ol far]
mm“nnnn“n,w_‘n. A_m“,,_ /_. o | -
e ) )
(45 o
Z) by f ]
/. wm..v A @ X - .

/,.. 7 “/,8 // \ mwwu.

A qx\ / i,-mﬁu, _ Lq_vnnw&
\ 9 4= »
- .un / ® o
\ \\M / / SO U W -
r_@ -..-m_.N // .ﬂ/ | / / ¢
A \\22_ o /, <t -
!u..‘:.ﬁ,.\_\ Mm N€ \N\A \ ©. Yy m, N n,,,,__ M Vu,
\ / M \ ,v_w\w_s /,AAWA \w <t
o ( W\ /A
//// ///”///

[ V1ol

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Engine Mounting Muffler, Controls And PTO Clutch

Page 28 of 55

Ref#  Part Number Qty S/P/F  Description
1 721-0375 1 S  Gasket
2 751-0621 1 S  Exhaust Pipe
3  712-3086 1 /P Flange Nut
4  710-3178 1 /P Carriage Bolt 3/8-16 x .75
5 703-2859 1 Muffler Bracket
6  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
8  723-0457 1 Foam Gasket Seal
9 751-3140 1 S  Oil Drain
10 751-3142 1 Oil Drain Cap
11 751-3141 1 S  Oil Drain Hose Extension
12 712-0431 1 S  Flange Lock Nut 3/8-16
13  703-3004 1 S  Muffler Bracket
14  751-0617 1 S  Muffler
15 751-0564 1 S  Deflector Muffler
16  710-0148 1 /P Hex Washer Screw #8-32 x .375
17  736-0607 1 /P Lock Washer 5/16
18 712-0161 1 /P Nylon Lock Nut #10-24
19  710-3009 1 /P Screw #10-24 x .75
20 746-3074 1 Throttle Cable Control 32.0"
21  746-3073 1 Choke Cable Control 32.25"
22  710-0751 1 /P Hex Cap Screw 1/4-20 x .620
23 751-0535 1 Fuel Line Hose
24  726-0205 1 /P Hose Clamp
25  725-3001 1 S  Magnetic Switch Solenoid
26  736-0270 1 /P Bell Washer .265 ID x .75 OD
27  712-0291 1 S  Lock Nut 1/4-20
28 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
29 603-0317 1 S  Clutch Retainer Assembly
30 726-3008 1 /P Heat Shield Cable Clip
31  710-3206A 1 /P Hex Cap Screw
32 754-3076 1 S V-Belt
33  725-0157 1 /P Cable Tie
34  750-3106 1 Spacer Clutch
35 710-0510 1 /P Hex Cap Screw 7/16-20 x 3.0
36 736-0171 1 S  Lock Washer 7/16
37  717-3467 1 /P Electric Clutch
38  756-3060 1 Transmission Drive Pulley
40  710-3207 1 /P Hex Cap Screw
41  736-0242 1 /P Bell Washer .340 ID x .872 OD
42  736-0159 1 S  Washer 5/16
43  747-3362 1 Rear Belt Retainer Rod
44  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
45  710-1174 1 /P Carriage Bolt 5/16-18 x 2.0
46  712-3004A 1 /P Flange Lock Nut 5/16-18
47  736-0451 1 S  Shoulder Washer .320 ID x .93 OD
48  749-3061 1 Lower Bumper Tube
49  749-3062 1 Upper Bumper Tube

WWW.mymowerparts.com



Page 29 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Exhaust

._ \\_\\H“l:.lf ~
G o h ) _
a__““ugmﬁ_ q _ 3
/ ‘_, m“
_\ / \___
/ / /
/ / <
o @) <
- A .,._....
T
AN
! rlc. N,
p ._.,f”,.......iu. \ Y ——— [P
AN ity
N, gE—
(/S
e
Ty’
o =
\\_...___
“____.I-H n“_n_l ,\‘I
‘“ﬁ.\___“ “ N, ,___,_n“__‘ __“__.v (o]
‘“‘ "-m!.‘__ gz _ -mv‘_‘ T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 30 of 55
Exhaust
Ref#  Part Number Qty S/P/F  Description
12 KH-M-829038 1 S  Stud, M8 x1.25x 38
13  KH-12-041-03 1 /P Gasket, Exhaust Manifold
14  KH-M-0841080 1 S  Nut, Hex Flange, M8 x 1.25
15 KH-12-126-71 1 Bracket, Muffler
16 KH-M-0645025 1 S  Screw, Hex Flange, M6 x 1.0 x 25
17 KH-12-382-05 1 Pipe, Inlet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 31 of 55

Final Drive Assembly

Z42 (1999)

\uwmwmmm”

\\ wz A

v/

AV

Y N\AL

T\
e o
NI
SR P
N\ Y A ¥/

AEUTNNC NN \NNY W

I'\/( 1% RS A

/A \ i
X. gé&%

Dt .l\-\\\

\

WWW.mymowerparts.com

A V W - m\ RS \ WN

\ \ \“

/ Am% \VJ W““m.mmm“ W\ @“ m
o T

- W 0 W



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 32 of 55
Final Drive Assembly
Ref#  Part Number Qty Description
618-3110A 1 S  Drive Ass'y Complete
1 611-3012 1 S  Axle Assembly
710-0852 1 Ribbed Neck Stud
2 618-3106 1 S  Carrier Assembly, Output
3 618-3107 1 S  Gear Assembly, 51T Internal & 20T
4 618-3109 1 S  Housing Ass'y
5 710-1342 1 Hex Washer Screw 1/4-20 x 1-1/8
6 711-1048 1 Brake Shaft
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 715-0156 1 Roll Pin
9 715-0219 1 Dowel Pin
10  715-3045 1 Bushing
11  716-3015 1 Inverted Retaining Ring
12 716-3018 1 Snap Ring
13 717-3395 1 Spur Gear 13T
14  717-3397 1 Ring Gear 46T
15 719-3114 1 S  Axle Outer Housing
16  721-0381 1 S Oil Seal
17  721-0393 1 Oil Seal
18 727-3124 1 S  Elbow Fitting
19 732-0752 1 Brake Shoe Spring
20 736-0351 1 S  Shim Washer .76 x 1.5 x .030
736-0492 1 S  Shim Washer .76 x 1.5 x .010
736-0493 1 S  Shim Washer .76 x 1.5 x .020
21  741-0665 1 /P Needle Bearing
22  741-3033A 1 S  Ball Bearing
23  741-3060 1 /P Needle Bearing
24  761-3049 1 Shoe Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 33 of 55

Frame And Attachments

Z42 (1999)

™
[{]
(8}
CHIE N "oa
(] N o
M = lxw B =
mm‘ —— - ——— %
\nwuHH%v. )
IIIIIIIII o
Wv,
\
\
P nv o
- ———— )
\w
,/uumw /
ulllluwﬂw / WMM
=RV
A /
25 ﬂ.ﬂm
A/A// mm._.mm “ 7
\\ y. 7
NNV /A=
PN
e A.V ( ﬁA
! A Ww \/ A/ )
\y /\NER \ o
¥ /,/ / / A
h SN A\ /
A N\
AT va |||||| quv yr/ /”/
RU.\\ P A Y,.H_,U\ . \\ \Al — /// X
L.\ \& 3
M, / /N// \
nuuH l “\.— ..mﬂ-f //”,/ \ \
<] e NV
To) / / / \ T V/
l GL 4IIIJ- /
\ / // /2 \‘.uw v
W\ N\ \\ / N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Frame And Attachments

Page 34 of 55

Ref#  Part Number Qty S/P/F  Description
1 603-0258B 1 Frame
2 603-0424 1 S  Control Panel LH
3  603-0425 1 Control Panel RH
4  703-2783 1 S  Fuel Tank Mounting Bracket
5 710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
6  710-0642 1 /P Hex Washer Screw 1/4-20 x .625
7  710-0521 1 /P Hex Cap Screw
8 710-1174 1 /P Curved Carriage Screw 5/16-18 x 2.0
9 710-0216 1 /P Hex Cap Screw 3/8-16 x 3/4
10  710-0859 1 /P Hex Cap Screw 3/8-16 x 2.5
11  710-3180 1 /P Hex Cap Screw 5/16-18 x 1.75
12 712-0251 1 Retainer Nut 3/8-16
13 712-0431 1 S  Hex Flange Lock Nut 3/8-16
14  712-0453 1 Retainer Nut 1/4-20
15  712-0455 1 Retainer Nut 3/8-16
16  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
17  719-3130 1 Frame Counter Weight
18  723-3042 1 /P Snap Bushing
19 728-0117 1 Pop Rivet
20 732-0830 1 S  Spring Clip
21  736-0451 1 S  Saddle Washer
22  736-3004 1 S  Flat Washer .406 ID x .875 OD
23  749-3061 1 Lower Tube Bumper
24  749-3062 1 Upper Tube Bumper
25  749-3082 1 S  Engine Support Tube
26  750-3200 1 Spacer
27 603-0620 1 Front Bumper
28  726-0298 1 End Cap
29 1 UNKNOWN
30 1 UNKNOWN
31 1 UNKNOWN

WWW.mymowerparts.com



Page 35 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Front Axle And Tire Assembly

Z42 (1999)

© T W N~ N

17 T
[ \
]/

\‘_
\
o= / / !

[
7 o F
w \\A‘ \\ a_.lvmuxm__ xnlwuu a..mMu...i
u__ - / \“
77 /) /
y N \ \\ /
n N.. \ NMnT 7/
_\.-5-1...-------, w 8 Y
llmﬁrlu ~ v /4 \ — cn
VY -4
/ \\\“\ m "4
\xvm\ \\ nmm.,
/ [P
v
v/

\\ / >
{8 v

- /
L\ X‘ﬂ II.I-III mw \

WWW.mymowerparts.com

E - ¥
G_ w.m‘n_xm—\r_ u_ ) wwu;wu_‘mﬁﬁ J ‘ A.,unv ..|\\ MVl |AA wniwﬂmwv /,// “ mr_
AW 'a S VRN
\ \ n/ \\ \ \\ IHHHW\ o~ \\
/1 vV !/ e /
. 3 e ./ /
© ._A.M ”mv H”” .ww_ me - 0 / \\
o A
. " \\ /,
N
- & \
= \\
/ \\
/(\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Front Axle And Tire Assembly

Page 36 of 55

Ref#  Part Number Qty S/P/F  Description
1 603-0363 1 Bracket, Castor Wheel
2 603-0382 1 S Axle Ass'y FrontInc. 12 & 17
3 603-0389A 1 Pin Ass'y, Pivot
4  634-3163 1 /P Wheel Comp 11.0x4.0x 5.0
5 710-0506 1 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 1 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7  710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Push Nut, Retainer, 3/8 ID
9 712-0239 1 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 1 S  Bearing, Flange, 1.0 ID
13 734-3179 1 Tire, Urethane, Only
14  736-0169 1 S  Washer, Lock 3/8
15  736-0227 1 S  Washer, Flat, .39 x1.5x.134
16  736-0274 1 S  Washer, Special Flat
17  737-0280 1 S  Fitting, Grease
18 737-3004 1 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 1 Bearing, Flange
22  741-3070 1 S  Bearing, Roller
23  750-0456 1 S  Spacer, .79 1D x .347 Lg
24  750-3197 1 S  Spacer, Wheel

WWW.mymowerparts.com



Page 37 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Fuel System

x>

WWW.mymowerparts.com

3
mm., w 0 /
- 2 /N =
A \ O\ PR Y /
e -~ \_ , \
. P ”U \ / \“‘ . , \\
NS @.@..-u ) (D@D A\ ) ) Am. .A\
/S AP R~
)
v
K ©

L
-

" 3




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 38 of 55
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-M-0641060 1 S  Nut, Hex Flange, M6 x 1.0
2 KH-M-0629122 1 Stud, M6 x 1.0 x 122
3  KH-12-853-80 1 S  Kit, Carburetor w/Gaskets (Includes 4 and 5
(qty. 1))
4  KH-12-041-02 1 /P Gasket, Air Cleaner
5 KH-12-041-01 1 /P Gasket, Carburetor
6 KH-12-265-04 1 S  Deflector, Heat
7  KH-X-426-9 1 S  Clamp, Fuel Line
8 KH-25-353-02 1 Line, Fuel 3"
9  KH-25-050-02 1 S  Filter, Fuel
10 KH-25-155-02 1 /P Connector, 90° Hose
11 KH-12-559-01 1 S  Kit, Fuel Pump (Includes 12-14)
12 KH-12-112-05 1 Spacer, Fuel Pump
13 KH-25-041-09 1 S  Gasket, Fuel Pump
14  KH-M-0645020 1 S  Screw, Hex Flange, M6 x 1.0 x 20
15 KH-X-380-1 1 S  Connector, Straight Hose
16  KH-12-353-10 1 Line, Fuel 2-1/2"
17  KH-12-123-19 1 Line, Fuel
18 KH-12-154-01 1 Clamp, Fuel Line
19 KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
20 KH-12-313-01 1 Grommet
21  KH-12-353-01 1 S Line, Fuel 1-1/4"
KH-12-757-03 1 /P Kit, Carburetor Repair w/Gaskets (Not Shown)
KH-12-757-08 1 /P Kit, Choke Repair (Not Shown)
KH-12-757-02 1 /P Kit, Float (Not Shown)

WWW.mymowerparts.com



Page 39 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Fuel Tank

_
ﬂ,ﬁ\ W\u
v ¢ \ A/ nﬂ

] / \
\\\ Al
/ e
e \“ \“. - \“\“\ ﬂyw AK‘-
A \ \\ \ ,,,
/e ? A
/ ‘ \\ // \
\ \.. ar I ,/
{ \
| /
.W\ / \ /
4 \ “ /
/A
,-
/,,
\ W \
/ e\ \
/, VARA SN
A / N / / \
_. \. Amyr o nwwv /..-/x uVN
© \ ‘”_..,v \u u-.””w.m”. ﬂmam /
N/ p e f uﬂ
4 m.__”ﬂ ,
..... ==l AT N D N \
n)w ‘m D ///-I.m__ I-m ‘P__, --mn m//ﬂ,“ 74 ”_/ /nyw -
- Ay ”u............ \uu__.i 1nuv/l n,A o l
7N, --...--------4 vl a W\ | o WN.\
= | ™o /”.. / y \“ \
Y \ N~/ /]
\ S \ 7/
rn\\ \\ \
A \
\\\ \
D_ Y4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 40 of 55
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Fuel Tank Mounting Bracket
2 710-0870 1 /P Hex Cap Screw 3/8-16 x .62
3 736-0169 1 S  Lock Washer 3/8
4  736-0227 1 S  Flat Washer .390 ID x 1.5 OD
5 751-3124B 1 S  Fuel Cap
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 55

Hydraulic Drive, Lines And Filter

Z42 (1999)

Q. - \n\u\uO
//.v“xv\
> T \ﬁ T w#!M//N/
HH .,/'h - o
0 m Ay ¥ea =
_.mx
R
S @ || <X
\ - N\
/ AAv/
- N
| ‘

<t
<t
/
\
!
S G~ S VR Yo
WD om© F B 0 w0
0 B

m/:/ /,

~IR &

//;Dw

“ w k \
m . f% Mﬁa

—— ﬂ /=B

nJ

0

—

oﬁ

o
w

,brA
§
N ww/ ¢
AN
N\
NN
// \
AN
N\
NN
AN
N\
o NN
\ W
———~ Lo
\ P
A= TN
oA >y
e
N \X“.w:/
/_av,ahmuawlmmmwA
\WMw T ﬂ “u“l
AAArr/ A\A <t/
N 3l L,
Yk\ _~ M )
HHHUW nH.MMI./A\ArA Jm,n
Amn G
AR

AN fullw
! / / A\

het
\ i
\Mm“aq AW
1

ulnl*n

wm_.

\.,,

)\
g

/
wmmm '/ \

4

wwa-;ﬂ

nuﬁ
.m‘\ \wc
_ 5 & no,

(]
‘u.

W‘Elkmxw\ [ P — v.n,%

—

~

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Hydraulic Drive, Lines And Filter

Page 42 of 55

Ref#  Part Number Qty S/P/F  Description
1 737-3069 1 Pipe Plug
2  737-3070A 1 Pipe Dipstick
3 603-0639 1 Hydraulic Tank Assembly
4  727-3116 1 S  Connection Fitting
5 721-0223 1 S Seal
6  738-0940 1 /P Drain Plug
7 727-3120 1 Inlet Tube LH
8 727-3155 1 Tee Fitting
9 727-3154 1 Outlet Hose RH
10 727-3121 1 Inlet Tube RH
11 727-3153 1 Outlet Hose LH
12 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
13  712-0455 1 Retainer Nut 3/8-16
14  747-3360 1 S Belt Retainer Rod RH
15  710-0378 1 /P Hex Cap Screw 5/16-18 x 2.5
16  736-3089 1 /P Flat Washer 5/16
17  723-3071 1 Filter Element
18  731-1449A 1 S Fan Blade
19 712-0333 1 S  Hex Nut 1/2-20
20 703-3168 1 Mounting Pulley Bracket
21  756-0625 1 Roller Cable
22  738-0924 1 S  Hex Shoulder Screw 1/4-28 x .375
23  703-3169 1 Retainer Cable Bracket
24  712-0117 1 S  Lock Nut 1/4-28
25 618-3165 1 Complete Transmission Assembly LH
26  712-3050 1 /P Lug Nut
27  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
28  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
29  756-0627 1 S  FlatIdler Pulley 3.5 OD
30 703-3174 1 Mounting Bracket Cable
31 712-3019 1 S  Hex Nut 7/16-14
32 736-0171 1 S  Lock Washer 7/16
33  736-3015 1 S  Flat Washer .469 ID x .875 OD
34  603-0377A 1 S Idler Arm Assembly
35 603-0102 1 Shoulder Screw
36 732-0478 1 S  Extension Spring 6.12 Lg
37 712-0431 1 S  Flange Lock Nut 3/8-16
38 712-0138 1 S  Hex Nut 1/4-28
39 736-0329 1 S  Lock Washer 1/4
40  736-0342 1 Flat Washer .283 ID x .75 OD
41  710-0428 1 Hex Cap Screw 1/4-28 x 1.25
42  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
43  710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
44  603-0362 1 S Idler Pulley Assembly 5.0"
45  703-2888 1 S Idler Bracket
46  712-3004A 1 /P Flange Lock Nut 5/16-18
47  710-3103 1 /P Hex Cap Screw 5/16-18 x 2.0
48  727-3100 1 S  Connection Fitting 1/2 x 3/8
49  603-0358B 1 S  Skid Plate Assembly
50 747-3361 1 Belt Rod LH
51 603-0450 1 S Support Pump Assembly
52  710-3178 1 Carriage Bolt 3/8-16 x .75
53  749-3040

WWW. my‘mowerﬁar*fét@bm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Hydraulic Drive, Lines And Filter

Page 43 of 55

Ref#  Part Number Qty S/P/F  Description
54  736-0921 1 S  Lock Washer 1/2
55  710-1189 1 Hex Washer Screw #12-24 x .625
56  756-0974 1 /P Transmission Pulley
57  732-0729 1 /P Wire Ring
58  736-0185 1 S  Flat Washer
59 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
60 618-3164 1 Complete Tranmission Assembly RH
61 710-0751 1 /P Hex Cap Screw 1/4-20 x .62
62  703-2907 1 Bearing Cup
63  741-0600 1 S  Ball Bearing
64  756-3085 1 Idler Pulley 5.0"
65 712-0324 1 /P Hex Lock Nut 1/4-20
66  750-3176 1 Idler Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 55

Z42 (1999)

ission

Hydrostatic Transm

,.w_. o
\; .‘- © o
O "
S & “ n/. = ,, m
o // \ = , L0 O
0N\ o\ 2\ \ 3¢ % O
1_/ // & Qo= ..“/. / ol / \ | ._nh.u
_.I/. Au/. 1£) // ,.! \.tnM.. / | \ N\H\I w
\ \ , o<1 ,,mm.\a \ B . 1,..,_, el
R <0 ke oy o ISR (R f .%w .
t)H8) Ay mfm VAA N £ werrr R Tad..__e:am v A Y | g mu
= Ny Ny o/ \

Jwv. it e o o N - m oy n—\w.l. / / vv W
™ / / 4 u\ (@)
X / -+

/’ _nur,.aiu.w _\. %) ..‘\ \\ 4 \ <t y
— ..;L - \.x. ] o
Am\w ‘ M Ao m e e = Al Wﬂur.: e e e n(..“ ,\ mm nm_ mm m-
I W )} A%
o o ‘\ mum“m. 0 N
o w — hwv1u1 {// ]
(1] a.rv //
e N \
RS ©
y // A o
N Y]
! =
O
nm mmwn‘_n.
//
\
Iam




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Hydrostatic Transmission

Page 45 of 55

Ref#  Part Number Qty S/P/F  Description
717-3455 1 S  Transmission Ass'y Hydro
1 HG-70304 1 Housing Ass'y Upper
2 HG-50301 1 Lower Housing
3  HG-70299 1 S  Center Section Assembly
4  HG-9008000-0128 1 /P Lip Seal
5 HG-2003018 1 /P Spacer
6 HG-2003016 1 /P Wire Retaining Ring
7  HG-2003052 1 /P Retaining Ring
8 HG-2003043 1 S Ball Bearing
9 HG-2003023 1 S Cradle Bearing
10 HG-2003087 1 /P Variable Swashplate
11  HG-50551 1 S  Thrust Bearing
12 HG-50303 1 Input Shaft
13 HG-2003017 1 /P Block Thrust Washer
14  HG-2003014 1 /P Block Spring
15 HG-70079 1 S  Cylinder Block Assembly
16 HG-70082 1 /P Cylinder Block Assembly
17 HG-50304 1 Output Shaft (Motor)
18 HG-50552 1 /P Thrust Bearing
19 741-0361 1 S Ball Bearing
20 HG-2000022 1 /P Wire Retaining Ring
21  HG-50329 1 /P Retaining Ring
22 HG-50649 1 Motor Bearing Retaining
23  HG-2000015 1 /P Slot Guide
24  HG-2003005 1 /P Trunnion Arm
25 HG-9008000-0126 1 /P Lip Seal
26  HG-45007 1 /P Control Arm
27  712-0237 1 S  Hex Lock Nut 5/16-24
28  HG-50426 1 Short Stud 5/16-24
29 HG-50281 1 Friction Puck
30 HG-2003554 1 S Bypass Plate
31 HG-2003555 1 Bypass Actuator
32 HG-45074 1 /P Lip Seal
33 HG-50270 1 Bypass Arm
34 HG-44870 1 Retaining Ring
35 HG-50002 1 /P Pin
36 HG-50016 1 Screw
37 HG-2000029 1 Charge Relief Spring
38 HG-9001214-2500 1 Ball
39 HG-50578 1 /P O-Ring
40 HG-50331 1 /P Gasket
41  HG-44876 1 /P Self Tapping Screw
42  HG-9005110-8700 1 /P Drain Plug
43  HG-50273 1 /P Gerotor Assembly
44  HG-9004101-1340 1 /P O-Ring
45  HG-50260 1 Gerotor Cover
46  HG-50095 1 Screw
47  HG-50651 1 Relief Plate
48 HG-50653 1 /P Screw
49  HG-50650 1 Retaining Ring
50 736-0371 1 /P Washer
51 HG-50018 1 Set Screw

WWW.mymowerparts.com



Page 46 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Ignition, Electrical And Flywheel

Z42 (1999)

,/ / o

Illw

\u“.

— 1.IL

g
// _‘_w — wm \
, V27 S
at fsmm%mm /
[ /
N . ~
— NA v —— v
e (i w“ i. rtt,;/._mm_
= / _A\V
NG _ ,A \
~ g. ;A\
\ , , 2B\
\ _
i ]
éﬂw \“““\
/r,..\\\“\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 47 of 55
Ignition, Electrical And Flywheel
Ref#  Part Number Qty S/P/F  Description
1 KH-12-086-14 1 Screw, Hex Flange, M10 x 1.5 x 46
2 KH-12-468-03 1 /P Washer, Plain 3/8
3  KH-12-109-03 1 Cup, w/Screen (Includes 4)
4  KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
5 KH-M-0639016 1 S  Screw, Hex Flange, M6 x 1.0 x 16
6 KH-12-112-01 1 S  Spacer, Fan
7  KH-12-157-02 1 S Fan
8 KH-X-42-15 1 /P Key
9 KH-41-403-09 1 S  Rectifier-Regulator 15 Amp
10 KH-X-22-11 1 Washer, Lock 1/4
11  KH-X-25-5 1 Washer, Plain 5/16
12 KH-M-0639016 1 S  Screw, Hex Flange, M6 x 1.0 x 16
13 KH-236602 1 S  Connector, Rectifier-Regulator
14  KH-12-025-33 1 Flywheel
15 KH-M-0548025 1 Screw, Hex Cap, M5 x 0.8 x 25
16  KH-48-155-01 1 /P Connector- Wire Harness
17  KH-24-085-01 1 S  Stator 15 Amp
18 759-3336 1 /P Spark Plug
19 KH-X-728-1 1 Clip, Cable
20 KH-12-584-01 1 S Module, Ignition
21  KH-M-0545020 1 /P Screw, Hex Flange, M5 x 0.8 x 20
22  KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
KH-25-518-29 1 /P Wire Lead, Ground (Black-6) (Not Shown)
KH-12-518-01 1 Wire Lead, (White-19") (Not Shown)
KH-25-518-05 1 Wire Lead, Regulator (Black-5") (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 48 of 55

Lift System And Linkage

Z42 (1999)

LW \ U
') \ /S ST 5
| ( /ﬁv \\\ { HHHHA\ P e o
R mm»\,\ 3 o
4 i
s R f /
R\ ,
N / \ © 5 \MA nwmwn-nHIthmwﬂuﬂ|u..mm‘m\“ .
\ N\ g L Y, WSy WMWD_..,-E, I
AW._ /// £ f T IHHII, . MIHHHMMMMWMMHHHMW
— // %, B / N NNMWV , /%HHHN IIIM M\.IM y
_2/ / mv\wunu\\v / s ‘ MWHHMM%/
2 == o \ o
\ B 7 FeQ) m\\n% e\
o’ N N ED MWWMH%-MHMH% )mwwx e A= SRS ,WWMNMA%MAW\ ) //7 8
oo N 8 mﬁuu%mm%mm« g /wahu N\ | \ /uwmmmml \éﬁ\\
/ W m M% M - //// g \\VrVWVM, M/ [ hM/ \\kn”/ kw /WN/,/// m_,w
pee) Sy A WO\
“ _.\. ) © - yd \\ / / WW/ f/“wmmw. ) ,/, \\VAM
" - o, \\ \ \ \ /W / umm kw AN
o T E A YA N
/ /\ T / ~=7 N D
AR x \/a Wmﬁuu\ AR \V
\\ 7 \ ./-n.\ > 4 /V T
\\ \\ \ \Mmmwwwmmwﬂunnuuun
\\ \ \ / \\ \
/ / \
o / 1/ \
,Q% \\\ M\\ //
/ :O\ \
‘ / o ©
/ oy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Lift System And Linkage

Page 49 of 55

Ref#  Part Number Qty S/P/F  Description
1 711-0642A 1 /P Handle Button
2  731-3158 1 /P Handle Deck Lift Grip
3  732-3097 1 Compression Spring
4  747-3405 1 Front Lift Rod
5 738-0507B 1 S  Shoulder Screw .500 Dia x .434
6 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
7 603-0422 1 S  Shaft Mounting Bracket - LH
8 603-0370 1 Pivot Link Bearing Ass'y
9 603-0313 1 S  Lift Shaft Ass'y
10 703-2621 1 Adjustable Deck Lift Link
11 703-2780 1 Lift Parallel Link
12 603-0327 1 Handle Bearing Ass'y
13  703-2772 1 Deck Height Adjustable Plate
14  738-3150 1 Lift Handle Shoulder Screw
15  712-3020 1 S  Top Lock Jam Nut 3/8-16
16  603-0423 1 Shaft Mounting Bracket - RH
17  710-3083 1 /P Hex Cap Screw 5/16-18 x 1.375
18  711-0773 1 Eye Bolt Adjustable Link
19  738-0380 1 S  Shoulder Screw 3/8-16
20 712-0206 1 S  Hex Nut 1/2-13
21  712-0431 1 S  Flange Lock Nut 3/8-16
22  738-3151 1 Shoulder Screw 3/8-16 .56 x .27
23  712-3015 1 S Jam Nut5/8-11
24  736-0158 1 S  Lock Washer 5/8
25 712-3016 1 /P Lock Hex Nut 5/8-11
26  711-3266 1 S  Clevis Pin
27  703-3407 1 S  Front Lift Bracket
28 603-0401 1 S  Lift Arm Ass'y
29  738-0183 1 S  Shoulder Screw 3/8-16 .50 x .21
30 603-0257 1 /P Fork Lift Ass'y
31 710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
32  747-3276 1 Lift Link Rod
33  736-0300 1 S  Flat Washer .406 x .875
34  747-3267 1 Handle Arm
35 750-3200 1 Spacer .448 ID x .688 OD
36 712-0290 1 /P Lock Nut 7/16-14
37  712-3009 1 S  Hex Center L-Nut 5/16-18
38 710-0431 1 /P Hex Screw 3/8-16 x 1.50
39 737-0280 1 S  Grease Fitting

WWW.mymowerparts.com



Page 50 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Oil Pan And Lubrication

Z42 (1999)

. _mm N
N © N
A /
A A\ /
Y. )N
- \ \ ,n) “ \ \ N -v__ r
4 n ) \ 4 \ ek - { _\
\ / // G. N? 1 - -
/ \U\,---- T / B ~ SN o
\ u_ - | i //,, &)
/e84 Mm--Aﬂ,,,ﬁ_.,,,gn N\ O\ %
\ \ ...--r{ - V// ) PN \ ) n__mmu- =
. / w ..|||J I”,v.x\r.i ( / nlvr- . \l..n..l “.'l. ” w
2t (AN (6 @) 2
// // / // “ ——mmmr n" o w_nJr A ] ‘ v \* ‘ 1 q
\ / / \ ---f.i..ul \n... .i/..._ q.{\ I'-\ rg / W
\ 0 = -5 Yy _ - 7
\ m v/uw_ \ r_“"\Hv ! ) _ “._ N ~ o
\ O\ Z (! --”,-_ AA‘ _ -
/ / ,,.””/ VXV\)..N!...\ \ \ ,.. ﬁ y
\ VA ”/ S
o —\ o D) J 0 2 :
. \ 0 V ..v 7 \ \ ted
nu“ / 4 ru Nll\ __34 _i..||...‘\\\ \
/ / , ﬁ \\ \‘ _u.\.-- ) --\ \ Euam _ /
/ / \ &
0@ N/t YR
S A.._ @ --Jm--...--lh,m 1--...an , \L , ..HU‘\ g \
A 4 \ L T N
/ \ / _
/ \
/ \ /I-i-----..i-..-L\
L \ P~
(e}




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 51 of 55
Oil Pan And Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KH-12-038-01 1 Dipstick Ass'y (Includes 2-3)
2  KH-25-755-13 1 /P Cap Kit, Oil Fill (Includes 3)
3  KH-12-153-03 1 O-Ring, Dipstick
4  KH-12-153-02 1 S  O-Ring,Upper Oil Fill Tube
5 KH-12-123-04 1 S  Tube, Oil Fill
6 KH-M-0545020 1 /P Screw, Hex Flange, M5 x 0.8 x 20
7 KH-12-153-01 1 S  O-Ring, Lower OIil Fill Tube
8 KH-25-162-07 1 Screen, Ol
9 KH-12-096-03 1 S  Cover, Oil Pick-up Screen
10 KH-M-0545016 1 S  Screw, Hex Flange, M5 x 0.8 x 16
11  KH-52-050-02 1 S  Filter, Ol
12 KH-12-199-45 1 S PanAssly, Oil (Incl. 13,14, 17-20)
13  KH-25-462-09 1 /P Valve, Oil Pressure
14  KH-X-75-2 1 Plug, Pipe 1
15 KH-X-75-1 1 Plug, Square Hd 1/8
16  KH-X-75-10 1 S  Plug, Square Hd 3/8
17  KH-12-393-01 1 Pump Ass'y, Oil
18 KH-12-153-06 1 O-Ring, Oil Pump Cover
19 KH-12-096-34 1 Cover, Oil Pump
20 KH-M-0545016 1 S  Screw, Hex Flange, M5 x 0.8 x 16
21  KH-12-032-03 1 /P Seal, OIil (PTO End)
22  KH-24-086-16 1 S  Screw, Hex Flange, M8 x 1.25 x 45
23 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 55

Parking Brake And Linkage

Z42 (1999)

/ 4
”o \\ n.HHmv \ / " muJ,A
G )/ &
=, /1
o \ Av \\ A\
0 \M\ ¥
zmmu,.v AN <
{ fe===ms A , ==
,mmwumm . \{ 2 wL\
/A /ﬂ/ /ﬂJ‘ o
UMW.M% ) _\mw
AR 318 //
WMH/NMWA __m”vuu\ ._\ \\ \“\ \\ \
© M/Nmmu ™ / » \\ \“\ / /
///// A.. //k // /
S, , 7 \\
Wl &rﬂ “ MWWWNV-_ 0 \“ﬂ\
Mwy-mwutﬁm\
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Parking Brake And Linkage

Page 53 of 55

Ref#  Part Number Qty S/P/F  Description
1 603-0649 1 Parking Brake Shift Ass'y
2 714-3004 1 Cotter Pin
3 710-3178 1 /P Carriage Bolt 3/8-16 x .75
4  741-0324 1 S  Hex Flange Bearing .506 ID x .590
5 747-3404 1 Connecting Brake Rod
6 714-0104 1 S  Cotter Pin
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9 703-2857 1 Retaining Rod Bracket
10 732-0827 1 Torsion Spring 5/16
11 747-3397 1 Parking Brake Retaining Rod
12 703-3405 1 Support Plate
13 714-0101 1 S  Cotter Pin
14  603-0683 1 Brake Rod Ass'y
15  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
16  712-0431 1 S  Flange Lock Nut 3/8-16
17  711-3357 1 S  Ferrule
18 712-0314 1 Jam Nut 1/4-28
19  747-3266A 1 /P Bracket Rod
20 747-3363 1 Release Pump Rod LH
21  747-3284 1 Release Pump Rod RH
22  732-0463 1 S  Extension Spring
23  732-0800 1 Extension Spring

WWW.mymowerparts.com



Page 54 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999)
Seat Assembly

|
Y

o -
- o
Vo J. : _
LN mmv \\
S~
AT \ ] o)
Vv / VR \
_ // [ 3 M\- v
) N - |
— \J V _-V v ! ,_
, /R .:. Y / /
/ \\ \“\ \yvnﬂ/ o o i , Y/ 4
/ \ N .tr.j_ i
\ / \\\\ \uw\ /”/ 1\ @ ,//%/ \
v/ o\ SAVAR
/i \\\ // \ ”Wv\ W \ |
/AR \ue e 8
I . \ , ,
- ) mmm‘ ﬂ/ ‘_4 \ N
PR |
P ww T nmwnl —=ei| v
Pl AV
/ \mn - 5 X m_\ )
i} : /)
Vi % /
w\ T N . m NW. \rmmv
- T a
. b ‘ A \\
uu.\.\\u“n\ / \

e}

=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42 (1999) Page 55 of 55
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 757-3006 1 Seat Assembly
2 731-3154 1 Seat Slide
3  712-3004A 1 /P Flange Lock Nut 5/16-18
4  732-3098 1 Spring Index
5 720-0190 1 S Knob
6 603-0294 1 S  Bracket Assembly
7  738-0372 1 S  Shoulder Spacer
8  712-3005 1 S  Flange Lock Nut 3/8-16
9 710-1260A 1 /P Hex Washer Screw 5/16-18 x .75
10 738-0296 1 S  Shoulder Screw
11 732-3080 1 S  Compression Spring 1.28 OD x 3.5
12 710-0520 1 /P Hex Cap Screw 3/8-16 x 1.5
13  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
14  736-0227 1 S  Flatwasher
15 603-0470 1 S  Seat Bracket Assembly
16  603-0318A 1 Seat Spring Plate Assembly
17  738-3156 1 Shoulder Spacer
18 736-0314 1 S  Thrust Washer
19 732-0827 1 Torsion Spring
20 738-3166 1 Shoulder Spacer
21  714-0104 1 S  Cotter Pin
22  747-3342 1 Rod

WWW.mymowerparts.com



